PDD Contact : David Arbeit Test or Eval	luation :	Test	Report Number: 25648
Received Date : 12/23/2008 Processed I	Date: 12	2/26/2008	GroundExpress
Customer Information		FedEx Location In	formation
Acct # : 221033531		Express Station ID:	FEPA
Uline		Express Sr Manager:	Stephen Strong
2200 S. Lakeside Dr.		Ground Terminal Id:	WHLG
Waukegan, IL 60085 USA		Ground Sr Manager:	Scott Haeger
Contact: Maryane Semenyuk		Sales Professional :	Suzanne M. Brody
Phone: 847-473-3000		Phone Number :	815-302-3190
		Field Engineer:	Scott A. Gindt
		Phone Number :	414-443-2078
Product Information			
Commodity Code : 58 UN No :	Mode	el Number: S-11350	Pcs. Per Pkg: 1
	ottle Magnu	ım Wine Shipper -	-
Packaging Information			
Size : L(in): 6.25 W (in): 16.5 H(in): 19 Wt (lk	b): 5.9	Outer Container Type	: Corrugated
Container Specs: C-Flute Single Wall 200 Burst Test			
Regular slotted container Other Outer Info:			
Other Outer Info:		Polvstvrene Fo Seali	ng Method: Tape
Other Outer Info:	kaging II:	Polystyrene Fo Seali	ng Method: Tape
Other Outer Info:	kaging II:	Polystyrene Fo Seali n	n g Method : Tape
Other Outer Info:	kaging II:	Polystyrene Fo Seali i	n g Method: Tape
Other Outer Info:	kaging II:	Polystyrene Fo Seali	n g Method : Tape
Other Outer Info: Inner Packaging I: Inner Pack Other Inner Info: 2-piece custom polystyrene foam. <u>Test Procedures Completed</u>	kaging II:	Polystyrene Fo Seali	ng Method: Tape
Other Outer Info: Inner Packaging I: Inner Pack Other Inner Info: 2-piece custom polystyrene foam. <u>Test Procedures Completed</u> Test Type : International - FedEx	kaging II:	Polystyrene Fo Sealin	
Other Outer Info: Inner Packaging I: Inner Pack Other Inner Info: 2-piece custom polystyrene foam. <u>Test Procedures Completed</u> Test Type : International - FedEx	kaging II:		
Other Outer Info: Inner Packaging I: Inner Pack Other Inner Info: 2-piece custom polystyrene foam. Test Procedures Completed Test Type : International - FedEx Drop Height (in) : 30 inches Drop Results: No Visible Damage	kaging II:	Drop Seque	
Other Outer Info: Inner Packaging I: Inner Pack Other Inner Info: 2-piece custom polystyrene foam. Test Procedures Completed Inner Pack Test Type : International - FedEx Drop Height (in) : 30 inches Drop Results: No Visible Damage Compression Factor: 5	kaging II:	Drop Seque	nce : Two Sets Free - Fall
Other Outer Info: Inner Packaging I: Inner Pack Other Inner Info: 2-piece custom polystyrene foam. Test Procedures Completed Test Type : International - FedEx Drop Height (in) : 30 inches Drop Results: No Visible Damage Compression Factor: 5 Compression Results: Meets Minimum Specifications	kaging II:	Drop Seque	nce : Two Sets Free - Fall on Load (lbf) : 321
Other Outer Info: Inner Packaging I: Inner Pack Other Inner Info: 2-piece custom polystyrene foam. Test Procedures Completed Inner Pack Test Type : International - FedEx Drop Height (in) : 30 inches Drop Results: No Visible Damage Compression Factor: 5 Compression Results: Meets Minimum Specifications Vibration Profile: International FedEx	kaging II:	Drop Seque Compressio	nce : Two Sets Free - Fall on Load (lbf) : 321
Other Outer Info: Inner Packaging I: Inner Pack Other Inner Info: 2-piece custom polystyrene foam. Test Procedures Completed Inner Pack Test Type : International - FedEx Drop Height (in) : 30 inches Drop Results: No Visible Damage Compression Factor: 5 Compression Results: Meets Minimum Specifications Vibration Profile: International FedEx	kaging II:	Drop Seque Compressio	nce : Two Sets Free - Fall on Load (Ibf) : 321 uration: 90 Minutes Random
Other Outer Info: Inner Packaging I: Inner Pack Other Inner Info: 2-piece custom polystyrene foam. Test Procedures Completed Inner Pack Test Type : International - FedEx Drop Height (in) : 30 inches Drop Results: No Visible Damage Compression Factor: 5 Compression Results: Meets Minimum Specifications Vibration Profile: International FedEx Vibration Results: No Visible Damage	kaging II:	Drop Seque Compressio Vibration De	nce : Two Sets Free - Fall on Load (Ibf) : 321 uration: 90 Minutes Random

Test Results Result: Passed Date: 12/29/2008

Definitions	of Results
Passed	A Package,with article, that has passed all the Fedex Standard Testing Procedures. For Commodiities restricted under Liabilities Not Assumed in the Fedex Service Guide, Service Guide Terms and Conditions will take precedence.
Failed:	A package, with article, that has failed all FedEx Standard Testing Procedures.
Pending:	A package, with article, that has been tested to all FedEx Standard Test Procedures. Confirmation of results is subject to customer inspection.

Comments and Packaging Recommendations*

* Our provision of advice, assistance or guidance on the appropriate packaging of shipment does not constitute acceptance of liability, unless such advice, assistance or guidance is in writing from the FedEx Packaging Design and Development department and expressly accepts liability in the event of a damaged shipment.

Photos / Drawings (if Applicable)









